West Point Flooding Event
Water Quality Summary Report

February 2018

k4]
King County

Department of Natural Resources and Parks
Water and Land Resources Division
Science and Technical Support Section
King Street Center, KSC-NR-0600
201 South Jackson Street, Suite 600
Seattle, WA 98104
206-477-4800 TTY Relay: 711
www.kingcounty.gov/EnvironmentalScience

Alternate Formats Available






West Point Flooding Event Water
Quality Summary Report

Prepared for:

King County Wastewater Treatment Division
Department of Natural Resources and Parks

Submitted by:

Kimberle Stark, Stephanie Jaeger, and Wendy Eash-Loucks
King County Water and Land Resources Division
Department of Natural Resources and Parks
[...]
Repair of all critical equipment needed to operate West Point took three months to
complete, and the plant resumed full compliance with its National Pollutant Discharge
Elimination System (NPDES) permit on May 10, 2017. During the restoration, West Point

King County Science and Technical Support Section Xi February 2018



West Point Flooding Event Water Quality Summary Report

provided reduced treatment that included screening and full disinfection. With the
exception of the two emergency discharges of untreated stormwater mixed with sewage in
February, all effluent discharged was disinfected and met bacterial permit limits. The
effluent did not always meet permit limits for total suspended solids (TSS), carbonaceous
biochemical oxygen demand (CBOD), and residual chlorine parameters during the period of
reduced treatment.

Strong winter storms and above-normal spring rains resulted in higher than normal
stormwater flows to West Point in February, March, and April. To cope with high volumes
of stormwater at West Point and reduce water quality impacts, inflows to the plant during
storm events were shed to combined sewer overflow (CSO) facilities or diverted to King
County’s other regional wastewater treatment plants. This flow diversion resulted in an
increased volume treated at three of King County’s wet weather treatment facilities.
Untreated overflows from the combined system were exacerbated as well, particularly
during storm events that required management of peak inflows to West Point. Daily
average inflows to West Point varied from about 100 million gallons per day to over 300
million gallons per day during winter and spring of 2017. To enable the recovery of the
secondary system biology at the plant and progressively improve effluent quality during
the restoration, a substantial volume of solids that could not be treated at West Point were
trucked to South Plant in Renton.

Immediate Effects from Emergency Discharge of Untreated Effluent

Discharge of untreated stormwater and sanitary sewage from the EBO on February 9 and
15-16 resulted in short-term water quality impacts along the adjacent shorelines. Several
Seattle-area beaches were closed to public recreation starting on February 9 to protect
public health. King County conducted daily fecal bacteria monitoring, which showed that
bacteria levels on February 9 and 16 along the beach on the north side of West Point near
the EBO were orders of magnitude higher than regulatory levels established for the
protection of public health. Fecal bacteria levels were also elevated, though not to the same
degree as the north side of West Point, at several other nearby beaches following the
untreated discharge events. Fecal bacteria concentrations returned to safe levels at all
beaches after three days following each event. Seattle area beaches were re-opened for
public recreation on February 21 after bacteria concentrations returned to safe levels, and
have remained open since. King County Wastewater Treatment Division received no
reports of problems from any of the public health agencies during the beach closures.

Effluent Quality During the Period of Reduced Treatment

King County increased the frequency of West Point effluent quality monitoring between
February and June, 2017, during the reduced level of treatment. As King County was in
emergency response mode, no effluent monitoring occurred during the emergency
discharges of untreated effluent through the EBO on February 9 and 15-16. West Point
effluent was monitored during the period of reduced treatment for bacteria, solids,
nutrients, organic matter, metals, and organic compounds. Treated effluent from
February 9 through May 9 did not meet NPDES permit limits for TSS and CBOD. During

King County Science and Technical Support Section  xii February 2018



West Point Flooding Event Water Quality Summary Report

March and April, the effluent also occasionally exceeded permit limits for residual chlorine
(the disinfectant added to eliminate potentially harmful pathogens). All other constituents
in West Point effluent met permit limits throughout the period of reduced treatment. The
Elliott West wet weather treatment facility, which handled some of the additional flows
during storm events, did not meet its monthly bacteria effluent permit limit in March. All
other wet weather treatment plants and King County’s other wastewater treatment plants
met effluent permit limits during this time period.

During the period of reduced treatment, higher concentrations of bacteria, solids, organic
matter, most metals, and some organic chemicals were found in the effluent relative to
normal conditions. The increased concentration of these constituents resulted in increased
loadings to Puget Sound from West Point relative to normal conditions.

Effluent concentrations of most nutrients were lower or comparable to historical
conditions. Ammonia concentrations, while lower in West Point effluent, were slightly
elevated in South Plant effluent as a result of processing additional solids from West Point.
All constituents returned to normal levels in effluent once secondary processes were
restored.

An analysis at the edge of the main outfall’s effluent mixing zone indicated that at no time
during the period of reduced treatment did effluent ammonia or metals concentrations rise
to the level that would exceed any applicable criterion in Puget Sound receiving waters.
Acute and chronic toxicity tests conducted on effluent samples collected during the period
of reduced treatment verified that the effluent met permit performance standards for
toxicity and were comparable to past results. State water quality criteria were developed to
be protective of aquatic life. Therefore, no short-term toxicity impacts to biota were
expected due to the quality of effluent discharged to Puget Sound receiving waters during
the period of reduced treatment.

Receiving Water Quality During the Period of Reduced Treatment

King County substantially expanded its routine monitoring of Central Puget Sound
receiving waters from February through June 2017 to assess potential changes and impacts
to marine water quality during the period of reduced treatment. In offshore waters, weekly
monitoring occurred at a subset of 5 stations near West Point and biweekly at 10 stations
for bacteria, physical parameters, nutrients, dissolved oxygen, chlorophyll, and
phytoplankton. Metals in the water column were collected twice during the three month
period. All water column observations at offshore locations met the state marine water
quality standards during the period of reduced treatment, with the exception of dissolved
oxygen in June.

Beach bacteria monitoring was also increased to weekly at a subset of stations during this
time period. Aside from bacteria standards being exceeded at beaches near the plantin
early February following the discharges from the EBO, standards were intermittently
exceeded at a few beaches away from West Point during the sampling period. Occasional
bacteria exceedances are not uncommon at these beaches.

King County Science and Technical Support Section  Xxiii February 2018



West Point Flooding Event Water Quality Summary Report

Dissolved oxygen concentrations observed in offshore waters were at healthy levels to
support marine life for all Central Basin sites throughout the monitoring period. All
concentrations were above the numeric state water quality standard with the exception in
late June. Late June oxygen levels in bottom waters at most sampling sites throughout the
Central Basin fell slightly below the numeric state standard but were within normal
historical ranges for each site and above the threshold in terms of potential for biological
stress. Oxygen levels observed at West Point did not fall below the state standard.

Levels of TSS in mid-water depths were slightly elevated at some sites compared to typical
conditions but did not exceed historical background levels. These TSS levels are likely
attributed to a combination of inputs. Nutrients at the West Point outfall and other sites
were generally similar to or below typical conditions. No changes in the timing or
composition of the spring phytoplankton bloom were observed. Concentrations of several
metals measured in receiving waters in 2017 were slightly elevated compared to
previously measured conditions, likely due to a combination of factors, such as field
contamination and surface runoff.

Conclusions

The February 9 flooding of West Point resulted in changes to effluent characteristics from
February 9 through May 9. The largest impact observed was the increase in bacteria levels
in waters at Seattle area beaches following the two untreated emergency discharge events
in February. No other significant water quality impacts were observed near the West Point
outfall. Increased loadings to Puget Sound of some constituents in the effluent during the
period of reduced treatment did not appear to measurably affect concentrations in the
water column. All measurements of marine water quality met applicable water quality
standards with the exceptions of beach bacteria levels in February and dissolved oxygen in
bottom waters in late June. As stated above, oxygen levels in late June at most sampling
sites throughout the Central Basin fell slightly below the numeric standard but were within
normal historical ranges. Additionally, with the exception of TSS, CBOD, and residual
chlorine, treatment plant effluent also met applicable permit limits.

Given these monitoring results and observations, effluent discharged during the period of
reduced treatment did not directly result in exceedances in marine water quality standards
in receiving waters, which are intended to be protective of aquatic life. Therefore, no short-
term impacts to biota were expected due to the quality of effluent discharged to Puget
Sound receiving waters during the period of reduced treatment. Additional monitoring and
analysis to identify potential adverse effects to fish, crabs, clams, and other organisms that
live in the sediments and the water column are on-going. Potential impacts to sediments
and organism tissues around the West Point outfall will be assessed in future reports,
expected to be completed in 2018.

King County Science and Technical Support Section  xiv February 2018



West Point Flooding Event Water Quality Summary Report

1.0 INTRODUCTION

1.1 West Point Treatment Plant Characteristics
and the Flooding Event

King County’s West Point Wastewater Treatment Plant (West Point) is located near the
west side of Magnolia Bluff, adjacent to Seattle’s Discovery Park (Figure 1). This regional
treatment plant serves a combined system that receives both wastewater and stormwater.
The plant began providing primary wastewater treatment in 1966 and was upgraded to
secondary treatment in late 1995. The average annual secondary treatment volume of the
plant is 95 million gallons per day (MGD), with an average wet-weather flow of 133 MGD
and a peak wet-weather capacity of 440 MGD. Secondary treatment at West Point consists
of screening, grit removal, primary sedimentation, air-activated sludge, secondary
sedimentation, disinfection by chlorination, and anaerobic digestion of solids. Secondary
treated effluent is dechlorinated prior to discharge.

The receiving waters of treated effluent from West Point are in the Central Basin of Puget
Sound. Effluent is discharged through a marine outfall at a discharge point approximately
3,600 feet (914 m) offshore to the west of West Point at the bottom depth of -240 feet
(-73 m) referenced to mean lower low water (MLLW). This effluent exits the outfall
through a multi-port diffuser located at the end of the pipe and is approximately 610 feet
(186 m) in length. The diffuser produces rapid mixing of the effluent with seawater. In
addition to the main outfall, the plant has an emergency bypass outfall (EBO) which is
located about 525 feet offshore on the north side of West Point (see Figure 1). The
discharge point is at the bottom at an approximate water depth of -40 feet (-12 m) MLLW.

Early in the morning on February 9, 2017, an emergency bypass event occurred due to
equipment failure and subsequent flooding of the West Point Treatment Plant during peak
inflows. This bypass resulted in the release of 186 MG of untreated stormwater and
wastewater into Puget Sound through the EBO. A smaller bypass event occurred over the
course of February 15 and 16 resulting in 58 MG of untreated discharge through the EBO.
In total, about 244 MG of untreated flows were discharged via the EBO. Over the course of
the initial period of the restoration activities at West Point, maximum wastewater inflows
to West Point during storm events had to be managed carefully to prevent additional
bypasses. To control flows conveyed to West Point, three of the County’s combined sewer
overflow (CSO) treatment facilities that provide solids removal and disinfection (Alki,
Carkeek, and Elliott West) were used to treat excess flows during storm events.
Additionally, untreated overflows from the combined system were exacerbated due to
reduced West Point operation, particularly during the emergency bypass events, as well as
during storm events that required management of peak inflows to West Point.

To put in context the volume of untreated flow bypassed from the EBO, the 244 MG was
substantial relative to the historic February untreated CSO discharges. The average
February CSO discharge from all of the CSOs in the King County system is 52 MG in the

King County Science and Technical Support Section 1 February 2018



West Point Flooding Event Water Quality Summary Report

previous 10-year period of 2007-2016. Over the last ten years, the February CSO
discharges have ranged from no discharges in several years to a maximum of 214 MG (in
2014). The total untreated CSO discharge in February 2017 was 749 MG as a result of
record rainfall and the West Point incident. The total EBO bypass flow of 244 MG was
relatively small compared to the total annual untreated CSO discharge that was 1.7 billion
gallons in 2017, as well as the average annual volume of 918 MG for the last ten years.

Following the February 9 flooding event, the plant operated using reduced treatment while
efforts were underway to restore secondary treatment processes. This included some
settling of solids, screening, disinfection, and dechlorination. The event severely damaged
mechanical and electrical systems needed to provide heat to the secondary system biology,
which essentially crippled the plant’s solids handling capabilities. During the restoration
process, the inflows to West Point during storm events were managed carefully to protect
recovery of the biological treatment processes and prevent further damage to the plant.
This resulted in the need to rely on three King County combined sewer overflow (CSO)
treatment facilities (Alki, Carkeek, and Elliott West CSO treatment facilities) to reduce the
flows conveyed to the West Point plant. To a lesser degree, additional flows during storm
events were routed to King County’s Brightwater and the City of Edmonds wastewater
treatment plants. Considerably higher-than-normal rainfall occurred in the service area
during the months of February through April (details provided in Section 1.4) while the
West Point restoration was underway, which contributed to elevated stormwater flows in
the combined system. CSO flows depend on many site-specific characteristics such as
background flow in the system, rainfall intensity, and other facility operations. Thus, it is
not possible to estimate the additional quantities of CSO discharges during the period of
West Point repairs compared to discharges that would have occurred had the plant been
fully operational.

Restoration of West Point’s primary and secondary treatment processes was completed by
the end of April 2017, and after April 27 all wastewater was receiving full secondary